Ko
UHHLER

5u EF 5.8 REREeRNANCE
| urba Muffffler

HR?&.%%EE%
<Hm&E= 31029-AT017>
4BA-GXPA16
Super Turbo Muffler

HKS

Pursuing the Ultimate in Engine Performance and Efficiency.
HKS Company Limited.

®

it mm#E E65400-T10640-00

2024F128 238 1T
VerNo.2-1.1A



B REV

ZOEX, BHEEEZBE W ETFWEEEHRICH Y RN E ) T8 NWET,
* Z OB EFRE A EZFEH T A BEEICEE T SO
HFEFEHPFELLGEHLTHY £,
BT RN T FeA, L<HEME L7 ETIELSBHEWIZEN,
KAREIL, WOTHERVHLTHEO D X I ICENIZKUNTHRE

LTL7IZE0Y,

3 (L

(1)

(2)

(3)
(4)

R—
CHEROBISBT BFACEEN — - - - - - - - - m - - - - 3~8
OUEDHWAMARE - - - - - - - - - - - ----------- 3
OLEAMHEDEEURMME - - - - - - - - - - - - - - - 4
BRIZDVTOIHE - - - - - - - - - - - - - - - - - - - - - 9
@< IS5 —EMBIMEICDONT ~ - - - - - - - -~ - 10
BAAE - - - - - - - - - - ------ - oo 11
L 12~16

- 1/16 - 31029-ATO017



IXCHITHERB L T ZIWY,

* COEBITRY X D&M, FEMTERINATVEY ., TEPTEENH LB,

BEETORFEEETITER SN,

K*BEFANERE LY., BEERICEEGNEZMA D EEBEFTRTHEIR LN PHEDRRIC
BAGENBHYFIDTIEREL TSN,
*EUTERFIRIZ 12~16R—VIZENENEHELTHY FT,

BHEBAERUTAERY X b R/IBROBELGTERE
O/ 47 1 | HARLUF12mm 1
OAA/<RTT— 1 | HIARLUF14mm 2
OU T HRT Yk (d75) 1
O7RJLE (M10 P=1.5 L=25) 2
O+ vk (M10 P=1.5) 2
OXRTI2T Ty +(M10) 2
O7L—27vi+ (M10) 4
OZ/\—XTF7— 2
O7354vk 1
O7RJLE (M8 P=1.25 L=35) 2
OXT) T Ty +(M8) 2
OJL—>7vi+ (M8) 2
ORXAR—H— 2
OERikEREAE 1
ORAEE 1
OXTvh— 1

- 2/16 -

31029-ATO017



(DSEADHTIZZT HFTAH<FZS0
Y B <=y,

HmDERE mE
GXPA16 Super Turbo Muffler

#IEARIL b

RT)TT 9% M8)

RIL b
(M8 P=1.25 L=35)

JL—y
7 (M0)

FN—RT—

- 3/16 - 31029-ATO017



WY BERAH L FES Y,

FEAAEEBE & Rtk

O &= M F342 GRYUR
OB @ # 3 : 4BA-GXPAIl6
O £ X 2024/4 ~
LEROBEAFERIL. 2024F 10 RAEDIFR T
( %%ﬁ@iﬁﬁiﬁ‘%(:@bibf(it%ﬁ"k LR—D % THERRIZELY, )
http://www. hks—power. co. jp/product/exhaust/index. html
Ox > Y v & K : GI6E-GTS
O & Al £ #h : Super Turbo Muffler
O® & & 5 : 31029-AT017
O g8 FMEZEFRT : JQR30242093

G16Et

* HRESEHREFRRICDOVLTIE, 13— yb LTRSS TLET,
X<t JQR  https://www. jgr. jp/

O MIREFZOBEFHED: £ 120 mm FEEETZOURA /)
=& E = (Ep4L)

O BAREEZOHIED: £ 135 mm EFZHE/NN147)
={EH E = (Ep4L)

* R REFICLIREM EFEOTILIIHYEE A,

.K%nnliﬁﬂﬁn_ﬁiﬁlﬂﬁztiﬁkﬁL\’C EXRBENEDHS TS5 —FHRAEHRE] IT£5
DRl (MRt JOR) DR ZEZIT. B THET,
AEMIZE, AT —KIKIC ISE %EEJL%%T?I/ FBRBITHNIE VRIS E Y BT
BNTWLWET,
Fl=. HEOMI., SEFZETI LRAEOHRRNELGYFET,

- 4/16 - 31029-ATO017



(2SR L2812

hY BEE

Crf=aly,

@ittt D TEREREAZE ] [C(E. HET-OMDARADBEECUMEADIEELRAICHEAR ST
REICEENWEELCEHIZ, FoTWVEEEFWEEEZTLTVEY,
ZTDORTEREBEDEREIRDELSIZHE>TVET, ABRELCERBRLTH L, AXERHH

CEEEL,

XEFOY—VHH (RREEES)

AE_ZA: CORTEBBLTE IRV ET HE. REFHIFEHEE S A4
= | #nth o,

NEE

CHORTEERL TRL2ERBEVET S L. ADBEERSAIREEND
BIEE. FLEYIEEORET HAIRENH DGR,

FSHAL

CORTZERLTROEBRIEVWET L. FEMOEREDMEREZ HE
TERM2Y., BETIABTRVIATELGVHELPEERLZEORR
ZRLET,

- 5/16 - 31029-ATO017



ANEE

OEHENT IS —DRIMIEIARK., RENB--HHHEEMRKIIHZ T, EMD
BEEZTEBHEINTIANERERGHERTY . EFINOEERNEXT
B EERPREOAREMENHYRBIKRTT,

—RibFEPEL

>
T %

@I VD UETARI VI LIEE, KBOREZTHEHTARIZELD
—BRIERFEFEOBENHY FT,
MITUOUEFIELTESLY,

OHI[ARICEIFEELHINEFNTUNET, MDY >-EELEENHL
ETIVOVZENLETSE, —BRIERFFEDRELADHY FT .
BYITUOUEFIELTLESL,

REEESIZEFELTLLESL,

OV IS—DT—INA TN RBBEELHIARANFEENES, FEFTS
[FEEEAFRICEDRAICADVYRFICHRONY FZENVTIVDOUZEH
MLEEIT D E—BRIERFPEDRERAHY T,
MITOOUEFELELTLES,

BEEICEEIFELTLLESL,

fEind & XEm

Q@I —XRIMTZAhR—ILK, it/ N—2—(3FICEEBIZTHE>TLNTHE
HERNEDEZENLEHY T,

@I P UNFHNWTWAEHIWEII VD VEEFEILELEREIIFY—RA Y
ZHR—ILER, IFV—R RS T, i, Y TS—EERICHEO>TVET,
BICRImDT—IL/AA TOEBMAEIEBEDHNIEL L TLTHALT LD
T, [EDIFTTLEELY,
find & NIEDEENHY TT,

OB FRRICIIFIZTEELTLESW, FL LSV 0RMEEHLANT S
LEKBAT—ILIA TN B EEFRYBITEYT R ENHY F
T, FE, BHEIIEICIIEAHICRZDITTL L,

- 6/16 - 31029-ATO017




T

OIFJ—RFIZR—LRBEILFANPTL—FRECETERKDSE
TNABYET .

OHHDT IS —EEBITHEHIMNEARESN., BBEOERNSM LT
B ERBHYFET, TL—FERBEREICLT, BREDOHBRENZH
LThib, REIEELTLEZEL,

OEFHENHXEFEDOMMIFIELLVEKEWVNELTE., BBEOFERAKTELH
[AADEERD THEMRENSELEZY, HENBELTAAH I E
AHYFET, COKIGHEITRONITHRFTELCEFBRLICTHA L
E. BARERKROEERNERON TGS, BHORMITKIML TS,
BREZVET DEHIARDNEROTHEEICTLNTRKDERNH D &
RIEFC, BETAREETTERENTEONDIENHY FT,

OEHENKRELEBIFSIAN—DEEEETIT . EPRBRERIREMN
EREHLEZEEINDSATRERARTY, BEORKREFILELYEHR
BROEHAMMIBE, BIRELTESY,

OV IS —RMIBBEDORTEENS VD THL LIF-BBENTFRER
RETHEXTDHERKRTT,
LYBEBEERERY I M EFEALT, REICEXLTIESY,
REKXV I M Z8EBEHLET,
PLE/ITAL—OOv X ZFERTIEHEEREBT IOV I VT (S F,
RERAZ VR ZHALTREICERELTLCESL,

BEHOr X TOEREBIRGDOTHEMICEED IS,

O~ 75 —XIFBN - B & FEICH T AL OENT IS —ETAD
HATVBHEENBLDT, 1B THETHLERRTT,
2ELETH ST EEL,

O RBEFRDMRAIIBALNDTHDIERELET ., BT . FATHLHERLT
KESW, FORGEHSCEOICTERRADFREZERAL TS LS,

- 7/16 - 31029-ATO017




>
T
Of

OHFRBEROIMRAIIHUTHRIL EOFT Y FAPBIAHICK VNI ENHBY FT,
ATL—AXEDEEHHBMZERAL, BELIEZFERALTEREOLZL
EEZIToTLESLY,
BICFOREREHCLEOICERAOFREZERAL T LS,

AEM

QBHDT I —EMAMZZEEL T, BEShEMHZERAL. BRER
MHAREEEDOLLICHESNTVEIN, BHEOEAFHELENE
BCEBELTIAHBSZEAHYFT, T, AFLEML, BIBLT
TABHBLIELHYET. WThELBRARINOREREBLYET DT
TRITERELTLESLY,

BHOY IS —FEHEA—ND—MEOMEZEL T, TOEROBNZ
RLIHHEMTY . MEZNLEYABEORBIITZITO LEEZTHD L
RIFFICIRBEBRICOGAY FT, BAICTHENTLESL,

OMNLI-MIEY IS —Z2RETDHIEEIE. ¥ I75—F, HXEXBDFEFHEL
PEBLTHESTRELTLESIL, RLWEFEITHTTRET HLE
NTRIKETY,

QOEHEDNHIMRIETERICHEYVET, HNELLEOBRALPTNNVILODE
TPV FEMLIZEFR, FELEIFELERIC f"i‘bﬁi?’éc‘:k(«
BENHYET, VI EFHEDOTIZHRAOTVEDONGE NI & /R
THhifEE, BELTLEZIL,

- 8/16 - 31029-ATO017




CEAOHICHT BEAREEL,
(2)BEB[=DL\ T EHBA

O_NHAF. BELIXBERTED S EREXEMDRLTELESEIOFK (BEFHILEE) - F3IE UL
WE, BROHDIHA. BEEDHAHNRAEDERMILEE) ITONWTIR—DICEFHEMICER
SNERIC, WEFRFFOFNFREE—UBEHY FTEA,

OLANLLEROERIC, COHRBMIVATLUNDHEGEBEOCREZToBEE. ERFETEDSL
NE-HREERL, REFFBFOFHRENVELLDIGEENHYEFIOT, FHEEOHAIIH
AT OBRFERAZTFEZEFTH CZE Y,

O_NHEHRBIF, FEHEICETIEHERES —HN—HMEBRKEDRBEXNRELELDTHY.,
TOMDBEFZIToLGEEFE. TOEEHZ®/-ITLOTEHY FEA,

OLERANTLEEZEDOHN . CORR RV RS DBt A OT ORI CF 3,
ZORDTFEEIZE > TR SNBECONTIE, BitE—Y), TORELZAVFLADTHD
MLBHTTRCESLY,

O_DNHARVHERIE., ARD-ODFELGLCEET I ENDBYFET,

O_NHMI. WEHHEICTERTT 2IDTEHYFTEA. REBPHEICEFI HERILERTE
HoN-RERFENRBTEEZ L TREARRICTERCESL, BEL., T0DIFE. BBEHNIES
FTRCENBYFLTHLHHE—Y, TOEEZEVFELEADT, HoMLHITTELSESL,

QOETICEY., —HERZRVCTEIRBEERTHEEEZRT-MEZNL-BHEEZETISIL
NTEFEEA,

TI75—DHE

BHOT 75— FBENGHINER, BROEE. BhMAL - HEMZHALE-EEER
YI75—TY, HERNEOBEFERE, TP VAHICRELEBNEI VOV LARVRER

BLFET, T, KARIIS—ICHYMNLLREM ESOMEICEL THLHBEDHRBEIC
FYRMMLTWET,

IFY—R TR —IL ROTIS—DOXBIEAR, BEOB--EHEE
chﬁggt_ BIHET, EMOSBEEZTEERINTIRE/BBRAEEETT,

= H | EMA 0TI ELT A EBEONMEOTEENHYRBIRTT,
B IEMOBBTSEICCHRECE S,

- 9/16 - 31029-ATO017



CERADRIZRT BHEA S,
775_$ Al u:L.\nIEﬂ%“r_ [»OL\—C

ORI, FRAMEADHERZER T REICEHINESEREICELLEFTINE S,

CHEAICRLTHERFFOFREE, —URBEHYFEA,

OMREFHAFRTAITRICRLTHYZFET .

o

MREEHRAFRRIIL—MIE

AT )L TFAIICEF TN TWVET,

*HEICEALTOBENEDLEF BELITORFEEICESELWELES .

- 10/16 - 31029-ATO017



ZHEARADHIZRT BHEALEEEY,

(ERTTE

ZEIZEBFEVWEELEDHIZBRTESFY 3L,

OV IS—[FELWMERAEZTY . REDMERMELGHONIBEICITECMIIRIBEL TS,
OFERDMEIC, FRELESHLOREBEIOTA R VI EEEHFZEL, HETRNETOER
LEBERDRAETIVOOVIIL—LOEEMT. EHMIHRET LI ENHY FT,

O DT IS —EEET L LBSNEARE SN, BHEOHENE LT
AEEZ% BCEABYET, TL—FEEERECLT. HRHEQOHBENERD
= LTAD., REITEBELTESL,

OIENVPEIDEZNEM TORECKHEFTE T TS LS, HEETOPERORERIZGEY ET,

O LA—FVOY—Fy FETEOEHRGCAZOERATEIHMAOMAYNBNEZELIETLEINT
HoMLOITERENET,

O FEICH > EEHENMERET IS AIEHERF IS CEDEMABRRTENEMRIC
SIS,

- 11/16 - 31029-ATO017



CN i RO waps~

c EZLI: (=0
Z - K15

[(1) SHEAOIC] £+5ICBBLE3 2T, EELTCESL,
EXRICBT BFTAH IS,

OEXDAICHBELAMODBEASZERIALAE, HADMERFHEEFRT
TL—h TR TRERLZELY,

O MIETTIS—DHNLIERIIEHEA—D—DEXRFIREYVIEEL TS,

OMEREBUBAERFIRNERLRLIGEENHYET . TDHEIX. KEITE
BENT-EEXEFIEZL<GEAT. BRELTHOEELTIZE,

Al
3:3 Jﬁ\E L \ QR GZHBAMRUVEBDIRRIZ. FELFY. RONVEBZEZ LTS,
EEFRTHIARBNOBEDCRRICGLEAHBYFTDTIEFELE
LY,

O@JOUNAT TXJ—RMIZR—)LR, i EZMIEMRALUSADEDE
RIFPELTVDGE . BHOTYIS—LOBEAE T ERDENZBLI(RESN,
BEEDMHREARLL ZRICE O TRIVIOVFEDHIBIZDLENLIENH
UET FHIIC. RFEEFICTHHRDSIA T, ELBELEELY,

K EEBDH~NHHEL

@I LEMIEY 7S —4RETHBE. YI5—ETEEEITELHE

A I LTHRBEEZTRELTCESIL, EVFEFITHTTEREET B ELEAT
in o BT, £, T3y FEBBICHLEMERIL FEEHEBLAL

DTRELTVEELES. HHhETHERICTIHRERVET,

BEELY | frereTLs i, ARARBELLTAEHISTEN LS,

* EEDRRICHT FEEDRIREL TS,
OHENTIS5—HmY TFTITAIN-—XT—IZEN, VULBEDLEAELTVESE, MERD
oL TS,

- 12/16 - 31029-ATO017



RO EE ] B EZLEFORE TSN &(C CHIEC S0,
XL DUEIE & 13 B EIE A — ) — QIEEERS B OE,

55 He IN—RAT—ITHBRIFEEF LB TCESLY,
A =0 fERICEHBRIFZEALLGE, BRICHEREITVMBIES ZIRYRNT =S,
= HESNER S TWGEE, ETPICHANLIGEERLGERORERIZGY FT,

BEEELY | @527y LoBERAIELELT AL,

1. T#EY 75— L]
(MMEDIY I S—FBHEEA—HD—DEEFIEEIZHK>TEIN LTS,

2. [/ T ]
() FE/NATEERDOREIZEHLET. RYTITRIVIIZHIED I/\—AT—%3HTESLY,
(2) IR R ER TS O ERBI/NATRIER TS DREIZHIEIREAH R4y hE & il A S HliE
RILMZHEIE R T 0% ANARSFE(T FL TS0,

3. [AA2< 75—t

(M ARITIT—FERDOMEIZEHLET. RYTITFRIVI2yHIZHBDIN—RT—%I1E®
TLIE&LY,

Q) BREINATRE IS DEA I ITS—RIR ISV DREIAARBDIL T HR M p 15)%
A, [FBOARILEMI0 P=1.5 L=25)IZTL—2T v v(M10)Z ANBIEIMNSEL . /Al
MEABEDTL—27922(M10), RTY2 T Tv%(M10), 7y MI10)DIEIZE AT [+ TR &
fHFLTLIEELY,

4. [2FEOKLES]

M BENRAT A RIS —DUEEBRCEBEDRKR., VORA /N, ZO4OD FBEHED
DUTSVRARVISUCHBIDHRTYED T NEEZLEASREEFITLTH = RILEE
Foh%E B BEO RN SIEIZHERE R LY TR+ TEEL,

[ #4+ RLs MO T= 29 ~ 34 Nem (T= 3.0 ~ 3.5 kef-m) ]
M10 #IEARJL +  T= 43 N-m (T= 4.4 kgf-m)
X YUHH R YNEIEE LI TR DL TR T 5180 . BEATEE A,

- 13/16 - 31029-ATO017



2) T—ILisA 7&/(//\0)145555135 S TSR (@A 20mm, @REI 286mmB %) R
LTLIZEL FEENHSHE. XU OFEOEE LTLIEZEL VYT IV ADRFYERE
THEEEMNHIY. 1‘*155/\//\0)1@- BATEBEITLSIEAHYET, (R158H)

@
il :(]
#920mm L
@ ®
= @ @
@ - o

A DS %7')77/1_5& @D. &) [ZDULVT.,
#9 28 mm EAREICHERLTEEL,

[K1.2U752REBR ]

5. [EBEIREDOHEE
(D EROEBAFTETR. BEYIS—ZFTHERIYSEDI TSIV RZEHEELTIEZS,
QT oo ZxmBLTEML. 92 500EEICLTE IS VUM DERth. BSEHOEEZE
RELTLESL,
QEEEZLTEE, 875000t n, SHMOERTZRABRLTIESL,
@ M~QDEBIZEENH - HE. ZRUNLEBFZPYLGELTIESL,

6. [T54vybDiERE]
MEBHEAEAOEFmRAIZH BRI R2RKEZFALTLESL, (M258K)
K2(3EELYI5—2NL-REDBEETY, 737 vNEBDBIITIS—EMATIT-IRET
EELTLESTL, BN LRIV FEBFERALEFFADTREL TS,

[ 2. 7545y FEEER ]

- 14/16 - 31029-ATO017



() TS IREETD IS IREB ORI AR—Y—%# A RILAM8 P=1.25 L=35), RT1)>
F v w(M8), TL—2viv(M8)Z{E AL TR IFL TS, (R3S ER)

RR—4f—
T35y bk

TJL—rDvyiy (MS)\

RTY T T 9% (H8)
AL R ~\§§;f\f‘% )
(N8 P=1.25 L=35) &

[ ®3. 7345y FEFITE ]

RISy bEeTN=DI )T I UAM2~IMMIZEDLSICTS7y FOMEFFHELT
(EZSh. (R45H)
R, RILLZETE LY TR TSN,

[ @by M8 T=17 N-m (T= 1.7 kef-m) ]

Ly
\”7 \\ \\
\\,'\:\ .~ \\‘ \\\
So 0N \
So ~ 'y
So S
~ N

o D EE EE e e EE EE e EE EE e EE Ee e . I

: HDYTSR%E2~3mmHER :

[ M4. TS5y bESN—DY)T7S52R]

/NiFE
=
V4 N

IT37 9 bFESN—DEMLTWSIRETEITTSE. ERNDIRE.
LENRET EEENNHE-O. BIBEDIV VT3 RAEHRLT
{r2Ely,

- 15/16 - 31029-ATO017



GXPA16 Super Turbo Muffler #H{7[X

FIERIL b

. 2Rt . Y MERTYY

RTYT Ty (M8)
TL—rTvyiv (M8) ~— ¢

ALk
(M8 P=1.25 L=35)

JL—
7y < (M0)

LT 77 —DRENTT LE LT,
BE. ARRGREZ I —HWelE, K2 TRER NI4T 2B LALZS 0,
- 16/16 - 31029-AT017



st TyF-H4—IX
T418-0192 FHEEE L =mdbiIL7181
https://www.hks—power.co.jp/

(BEMES, &BH) - WTyvF-7— IR



HKS Exhaust System
User & Installation Manual

HKIS

<31029-AT017>

<E65400-T10640-00>
20241223,
VerNo2-1.1A



Confirm Before Installation

Part Number : 31029-ATO17

Name of Product :

Application . TOYOTA GR YARIS

* Please make sure that the kit has all the provided parts listed below.

Super Turbo Muffler

% Be careful when handling this product; avoid dropping or giving it excessive impact.

Otherwise, it may result in product damage or improper installation.

Parts List / Hardware QarT.
@® | Mid Pipe 1
@ | Main Muffler 1
@ | Ring Gasket (D75) 1
@ | Bolt (M10 P=1.5 L=25) 2
® [ Nut (M10 P=1.5) 2
® | Spring Washer (M10) 2
@ | Flat Washer (M10) 4
Rubber Stay 2
@ | Bracket 1
Bolt (M8 P=1.25 L=35) 2
@ | Spring Washer (M8) 2
@ | Flat Washer (M8) 2
@ | Spacer 2
Manual 1
@ | Sticker 1

- 1/8 -

31029-AT017



Part Number : 31029-ATO17
Name of Product : Super Turbo Muffler

Application - TOYOTA GR YARIS
Stock Bolt
|
,qni\\
Bracket Spacer ‘\

\\

Bolt (M8 P=1.25 L=35)
Spring Washer (M8)
Flat Washer (M8)

Bolt
(M10 P=1.5 L=25)

\ Mid Pipe

Ring Gasket (D75)

Flat Washer (M10)

Rubber Stay v;g
7/ Spring Washer
o) A
Nut(M10)\:\ 

Rubber Stay

-2/8 - 31029-ATO17



Thank you for purchasing HKS exhaust system. Please read this User & Installation Manual thoroughly before
using this product so that you will understand and use product correctly. Please confirm that the contents
are correct before installation on the vehicle.

Foreword

Replacing exhaust systems entails dangerous work that only mechanics with specialized training should
perform in an automobile service shop with adequate facilities. For untrained customers to install an
unfamiliar product could be dangerous as it could result in injury and/or severe burns. Please request a
specialist service shop to do the installation.

-Do not perform any illegal modifications on this product, such as cutting the pipe and/or removing the
internal components of the muffler.

-Our company shall not bear any responsibility should you, the customer, or a third-party cause a breakdown
of the product and its auxiliary product through modification or disassembly, or for damages caused by
problems resulting from its misuse.

-This product and its parts may be revised without warning to the customer.

-Due to regulations, it is not legal to drive any vehicle with the catalytic converter or any other emission
device removed or modified (Unless specified by local regulations).

Product Precautions

-When the engine is turned on or immediately after it is stopped, the exhaust manifold, exhaust pipe, catalyst
and muffler are extremely hot. Be extra careful not to touch the section that exits the rear of the vehicle.
You may suffer burns if you touch this or any section of the exhaust system. Please note that when you
load or unload items from the trunk, your clothing could burn or melt if it touches the tail pipe.

Please take caution around the surroundings when you stop or park the car.

-Qil or brake fluid spilt on the exhaust manifold could burst into flames.

-Exhaust gases contain toxic substances. There is always a danger of carbon monoxide poisoning if you
continue to work in a poorly ventilated garage or warehouse with the engine running. Always turn off
the engine and check for adequate ventilation before working in an enclosed space. Be especially careful
when pets and children are near the installation site. Take note of wind direction when running a vehicle
near people.

-This aftermarket exhaust improves exhaust efficiency and enhances the performance characteristics of
the vehicle. Make certain that the brakes have been serviced completely and verify the brake performance
and safety check all under carriage components.

-This exhaust system is designed to have a safe clearance from the road surface with the vehicle at standard
(stock) height. Therefore, if the vehicle is modified and body height is lowered to an extremely low level,
the muffler could become damaged or may damage other objects when it comes in contact with the road
surface or protruding objects. Please do not lower the height of the vehicle to extreme levels because
exhaust gas could leak from a damaged exhaust system.

-Even if parts in the emission system are used correctly, there is the possibility of deteriorating sound muffling
performance from toxic substances in the exhaust gases or corrosion causing holes in the product depending

on the usage of the automobile. If this is the case, please consult promptly with your dealer or service shop.
If the product had lost its original capabilities, please have it exchanged with the same product.
If corrosion is left untended, this could cause fire from leakage of exhaust gas under the lower part of the
chassis. Moreover, the driver could be fined for driving a poorly maintained vehicle.

-It is the legal responsibility of the driver to safely upkeep his/her car. Periodic inspection and service is
essential for safety and to prevent pollution. Be certain that routine inspections are made as well as periodic
inspections and parts replacement if necessary.

- 3/8 - 31029-ATO17



-While the product of our company uses carefully selected materials, and the product is manufactured under
strict quality control standards in consideration of durability, the product could corrode and develop holes at
an unexpectedly early stage if the vehicle is driven under adverse conditions. Moreover, the product could be
hit by small rock and other road debris that may damage or cause holes in the product. Please be very
careful because this could cause leakage of exhaust gases.

-The law prohibits the removal of the catalytic converter or removing the interior components of it.
Please refrain from such action as this could lead to environmental pollution.

-Exhaust components on automobiles sometimes reach very high temperatures. Do not leave the vehicle
over dry grass or other flammable materials with the engine running or even after immediately turning
off the engine.

This could cause a fire. Please stop or park your vehicle in an area where there are no flammable objects
under the vehicle.

-When using your vehicle, refrain from revving or idling the engine for extended periods of time. This could
cause deterioration of the sound muffling material in the muffler. The heat from stagnant exhaust could
cause breakdowns of electrical parts and auxiliary parts in the engine compartment.

-Do not store or leave vehicle in humid areas or where salt is prevalent. This could cause deterioration and
corrosion of parts.

-Please understand that using your vehicle in various types of races, circuit runs and other special use could
markedly lower the durability of the product.

Installation Precautions

-When installing the product, make sure all instructions are followed precisely. Use a torque wrench and
tighten the screws to the regulation (factory) torque so as to prevent the screws from loosening while
the vehicle is in operation.

-Exhaust manifolds and catalytic converters can become extremely hot during usage. Coming in contact with a
hot exhaust system may result in severe burns. Only work on the vehicle after it cools down. Please use heat-
resistant gloves during service to prevent burns.

-Rust may make it difficult to loosen the nuts and bolts on the exhaust system. Use a spray-type lubricant
and the correct tools to loosen the nuts and bolts and refrain from using excessive force that may cause
the nuts and bolts to break. Always use heat-resistant gloves to prevent injury to hands.

-Exhaust system replacements are usually performed underneath of the vehicle. It is dangerous to replace
the system if the lifted vehicles is in an unstable condition. Be certain to work safely by using a specified
lifting machine for vehicles. Never work underneath of the vehicle lifted only by a standard car jack, as this
could be extremely dangerous.

-Replacing of an exhaust system entails simultaneous tightening of nuts and bolts located separately, and
working in situations where a heavy system is supported from below. Therefore,working alone could be
very dangerous. Always work with two or more persons.

-Be careful to maintain the proper clearance when installing a new exhaust system. Please be particularly
careful when working near brakes, fuel line, drivetrain and electrical systems.

-If you find cracks and other deterioration in the rubber exhaust hangers, replace them with the vehicle
manufacturer's new standard parts.

-After the standard (stock) exhaust system is removed, disassemble them into shortest possible pieces and
store them horizontally to allow for and moisture dissipation.

-In some instances it may be necessary to cut the stock exhaust into two pieces to remove it. The stock
exhaust was installed before the rear suspension was installed on the vehicle.

The replacement HKS exhaust system will bolt directly on and does not require any modification ( to the
vehicle or the exhaust system).

-The stock bolts removed when installing the bracket will not be used.Please keep it with the stock muffler.

- 4/8 - 31029-ATO17



Installation Procedure

X Please request a specialized maintenance shop for installation work.
% The word "stock part" in the text refers to the standard equipment provided by the car manufacturer.

Do not apply lubricant, etc. to the rubber stays.
[AWARNINGJ If lubricant, etc. is used when removing and installing the rubber

stays,be sure to clean the stays to remove any oil or grease.
If oil or grease remains on the stay, it may cause a serious accident
such as coming off while driving.

( NOTE J ® Do not reuse the gasket.

1. Remove stock parts
(1) Remove the stock muffler according to the manufacturer's work instructions.

2. Temporary assembly of Mid Pipe

(1) Align the mid pipe in the proper position, and insert the stock rubber stay into the hooks
for hanging.

(2) Put the supplied stock Spherical gasket between the rear flange of the stock catalyst and
the front flange of the mid pipe, insert a flat washer(M10) into the supplied bolt(M10 P=1.5
L=40) and pass it through from the rear side, then install the supplied flat washer(M10),
spring washer(M10) and nut(M10) from the opposite side in this order for tentatively fitting it.

3. Temporary assembly of Main Muffler

(1) Align the main muffler in the proper position and fit the provided rubber stays to hooks
for hanging (2 pcs) on the main muffler. Align the mid pipe in the correct position, and
insert the stock rubber stay into the hooks.

(2) Put the supplied ring gasket (D75) between the rear flange of the mid pipe and the front
flange of the main muffler, insert a flat washer (M10) into the supplied bolt (M10 P=1.5
=25) and pass it through from the front side, then install the supplied flat washer (M10),
spring washer and nut (M10 P=1.5) from the opposite side in this order for tentatively
fitting it.

4. Assemble the entire system

(1) Check the positional relationship of each pipe and muffler, the clearance with the floor,
cross member, and other peripheral parts of the car, and the misalignment of the gasket
between flanges, and tighten the temporarily tightened bolts and nuts in order from the
front side of the car with the specified torque.

[ Tightening Torque  M10 T=29 ~ 34 N-m (T= 3.0 ~ 3.5 kgf-m) ]
Stock Bolt (M10) T= 43 N-m (T= 4.4 kgf-m)

* The ring gasket cannot be reused because it will be deformed when tightened
with the specified torque.

- 5/8 - 31029-ATO17



(2) Check the alignment and clearance (Approx. 20 mm upper side and 28 mm inside)
between the tail pipe and the bumper.

If there is any defect, retighten from the beginning.
Insufficient clearance may cause an abnormal sound or melt the bumper by heat.

@
Upper side
Approx.20 mm [
® ®
@ @
—
@ . .
Insi 3 Check each clearance reference(1,2) in the
nside

same way for the left and right sides.

Approx.28 mm

[ Fig. 1.Clearance referece ]
5. Verifying a Correct Installation

(1) Check the clearance for each section by shaking the muffler after installing the product.
(2) Start the engine, idle for a while, and rotate up to approx 2500 rpm. Then, inspect

that there is no leaking of the exhaust air and abnormal sounds from the flange
at each section.

(3) Drive for a while, then inspect that there is no leaking of the exhaust air and abnormal
sounds from the flange at each section.

(4) If there are any problems found in the (1) to (3), install the product again from
the beginning.
6. Installation of the Bracket

(1) Remove the bolt (2 pcs) on the inner side of the vehicle on the left of the back of
the vehicle.

Fig. 2 is a photo with the muffler removed for convenience.

Please work with the muffler attached when installing the bracket.
The removed bolts will not be reused later, so please store them.

[ Fig. 2: Bracket attachment part ]

- 6/8 - 31029-AT017



(2) Temporarily assemble with the bolt (M8, P=1.25, L=35), spring washer (M8), and flat
washer (M8) while inserting the spacer between the bracket and the bracket attachment

part of the vehicle. (see Fig. 3)

Spacer

Bracket

Flat Washer (M8) \\\\\\

Spring Washer (M8) \\\\

Bolt — _

(M8 P=1.25 L=35) >

[ Fig. 3: Bracket installation figure ]

(3) Adjust the position of the bracket to the clearance between the bracket and the

rubber should be 2 to 3 mm. (see Fig. 4)
Tighten the bolt with the specified torque after adjusting the position.

[ Tightening Torque M8 T=17N-m (T= 1.7 kgf-m) ]

//\:‘
- A \
Y [
AN [

2NN \ \

SN \

\\\ \\‘\\ \\

:Ensure the clearance 2 to 3 mm1

[ Fig. 4: Clearance between bracket and bumper ]

If you drive with the bracket and rubber in contact, vibrations
or abnormal sounds may occur in the car.
Please secure the designated clearance.

( NoTE |

- 7/8 - 31029-ATO17



- 8/8 - 31029-ATO17



HKS Co., Ltd.
7181 Kitayama, Fujinomiya,
Shizuoka 418-0192, JAPAN
https://www.hks—power.co jp/en/



